


 



Manitoba Environment Act Proposal  July 2013 
Cartier Regional Water Cooperative Water Treatment Plant Expansion   

             

                The Manitoba Water Services Board         ii 

Table of Contents 

Executive Summary ...................................................................................................................................... iv 

List of Acronyms ............................................................................................................................................ 1 

1.0 Introduction ...................................................................................................................................... 2 

1.1 Background Information ..................................................................................................... 2 
[...]
3.7 Heritage Resources ........................................................................................................... 15 

4.0 Potential Environmental Effects ..................................................................................................... 15 

4.1 Air Quality ......................................................................................................................... 15 

4.2 Soils ................................................................................................................................... 15 

4.3 Surface Water, Fish and Fish Habitat ................................................................................ 15 

4.4 Groundwater Quality ........................................................................................................ 17 

4.5 Groundwater Levels .......................................................................................................... 17 

4.6 Vegetation ......................................................................................................................... 17 

4.7 Wildlife Habitat ................................................................................................................. 17 

4.8 Species at Risk ................................................................................................................... 18 



Manitoba Environment Act Proposal  July 2013 
Cartier Regional Water Cooperative Water Treatment Plant Expansion   

             

                The Manitoba Water Services Board         iii 

4.9 Noise and Vibration .......................................................................................................... 18 

4.10 Employment/Economy ..................................................................................................... 18 

4.11 Human Health and Well Being .......................................................................................... 18 

4.12 Climate Change ................................................................................................................. 18 

5.0 Environmental Management Measures ......................................................................................... 19 

5.1 Air Quality ......................................................................................................................... 19 

5.2 Soils ................................................................................................................................... 19 

5.3 Surface Water ................................................................................................................... 19 

5.4 Groundwater ..................................................................................................................... 19 

5.5 Vegetation and Wildlife .................................................................................................... 19 

5.6 Fisheries ............................................................................................................................ 20 

5.7 Noise and Vibration .......................................................................................................... 20 

5.8 Water Conservation .......................................................................................................... 20 

5.9 Socio-Economic Implications ............................................................................................ 20 

References .................................................................................................................................................. 21 

Appendix A .................................................................................................................................................. 23 

Appendix B .................................................................................................................................................. 25 

Appendix C .................................................................................................................................................. 28 

Appendix D .................................................................................................................................................. 30 

Appendix E .................................................................................................................................................. 32 

Appendix F .................................................................................................................................................. 35 

Appendix G .................................................................................................................................................. 42 

Appendix H .................................................................................................................................................. 45 

Appendix I ................................................................................................................................................... 50 

 



Manitoba Environment Act Proposal  July 2013 
Cartier Regional Water Cooperative Water Treatment Plant Expansion   

             

                The Manitoba Water Services Board         iv 

 

 

Executive Summary 

The Manitoba Water Services Board (MWSB) has prepared the following Environment Act Proposal 

(EAP) for a Class 2 Development License under the Manitoba Environment Act for an expansion of the 

Cartier Regional Water Cooperative (CRWC). The expansion involves the construction of a new water 

treatment plant (WTP) in the RM of Headingley to allow the CRWC to meet the increasing water 

demands due to residential and commercial growth in the participating municipalities and supply 

treated water for future industrial development at CentrePort Canada in the RM of Rosser. This EAP is 

submitted for the construction of a WTP which will have the capacity to supply 120 L/s from the 

Assiniboine River, installation of approximately 21 kilometres of distribution pipeline and the return of 

membrane concentrate to the source water body.   

The CRWC supplies potable water to rural residents and communities located in the municipalities of 

Cartier, Grey, Headingley, Portage la Prairie, Rockwood, Rosser, St. Francois Xavier and Woodlands. It 

consists of a central WTP located in St. Eustache, a regional distribution system and satellite reservoirs 

with local distribution mains. Satellite reservoirs are located at Elie, Grosse Isle, Headingley, Headingley 

Correctional Institute (HCI), Oakville, Fannystelle and St. Francois Xavier.  

The expansion includes the construction of a new 120 L/s WTP in the RM of Headingley using the 

Assiniboine River as a surface water supply. The treatment process will consist of an integrated 

membrane system including ultrafiltration (UF) and low energy reverse osmosis (LERO) membranes. 

Reject water from the membrane process will be discharged back to the Assiniboine River via an existing 

outfall used by the Headingley wastewater treatment plant (WWTP). With the proposed expansion the 

operating capacity of the CRWC will increase from 60 L/s to 180 L/s.  

The CRWC distribution system will be expanded with the installation of approximately 21 kms of 450 

mm pressure pipeline to extend into the RM of Rosser (CentrePort Canada). A pumphouse and 7.5 ML 

below-grade concrete reservoir will be constructed to store treated water where it will be re-chlorinated 

prior to distribution. Reservoir capacity will provide equalization and emergency storage and supply a 

minimum fire flow of 285 L/s for 4 hours to meet the fire flow requirements of the CentrePort industrial 

development.  

 

 

 

 



Manitoba Environment Act Proposal  July 2013 
Cartier Regional Water Cooperative Water Treatment Plant Expansion   

             

                The Manitoba Water Services Board         1 

List of Acronyms 

AO  Aesthetic Objective 

ASL  Above Sea Level 

CLI  Canada Land Inventory 

DBP  Disinfection By-Product 

DWSA  Drinking Water Safety Act 

EAP  Environment Act Proposal 

CRWC  Cartier Regional Water Cooperative 

GCDWQ Guidelines for Canadian Drinking Water Quality 

GUDI  Groundwater Under Direct Influence of Surface Water 

HCI  Headingley Correctional Institute 

LERO  Low Energy Reverse Osmosis 

MWSB  Manitoba Water Services Board 

ODW  Office of Drinking Water 

RM  Rural Municipality 

RO   Reverse Osmosis 

TDS  Total Dissolved Solids 

THM  Trihalomethanes 

TOC  Total Organic Carbon 

UF  Ultrafiltration 

UV  Ultraviolet 

WTP  Water Treatment Plant 

WWTP  Wastewater Treatment Plant  



Manitoba Environment Act Proposal  July 2013 
Cartier Regional Water Cooperative Water Treatment Plant Expansion   

             

                The Manitoba Water Services Board         2 

1.0   Introduction  

 On behalf of the CRWC, the MWSB has prepared an Environment Act Proposal (EAP) for a Class 2 

Development License under the Manitoba Environment Act for an expansion of the current system. The 

proposed expansion will allow the CRWC to meet the increasing water demand due to residential and 

commercial growth and supply treated water for industrial development in CentrePort Canada. This EAP 

is submitted for the construction of a WTP which will have the capacity to withdraw greater than 200 

dam3 of water annually from the Assiniboine River, installation of a distribution pipeline of greater than 

10 kilometres and the discharge of membrane concentrate back to the Assiniboine River.   

1.1 Background Information 

The CRWC supplies potable water to rural residents and communities located in the 

municipalities of Cartier, Grey, Headingley, Portage la Prairie, Rockwood, Rosser, St. Francois 

Xavier and Woodlands. It consists of a central WTP located in St. Eustache, a regional 

distribution system and satellite reservoirs with local distribution mains. The satellite reservoirs 

are located at Elie, Grosse Isle, Headingley, HCI, Oakville, Fannystelle, St. Francois Xavier and 

Cartier. A map of the CRWC system is shown in Appendix A.  

 

The original WTP was constructed at St. Eustache in 1998. Treatment of raw water drawn from 

the Assiniboine River consisted of a lime soda softening process including clarification, 

recarbonation, filtration and chlorination. The plant was rated at a maximum treatment capacity 

of 50 L/s with a treated water storage capacity of 1100 m3.  

 

In 2012 the St. Eustache WTP was upgraded due to increased demand and the need to conform 

to the Drinking Water Safety Act (DWSA) and the Canadian Drinking Water Quality Standards 

(GCDWQ), in particular trihalomethane (THM) limits. The upgrades involved replacing the lime 

soda treatment process with an integrated membrane system including UF and LERO 

membranes. The treatment capacity was increased from 50 to 60 L/s and the reservoir storage 

was increased from 1100 to 2200 m3. Residential, commercial and industrial growth within the 

region continues to increase the demand for water and the CRWC WTP is near maximum 

treatment capacity.   

1.1.1 Previous Studies 

In 1990 the RM of Cartier retained J.R. Cousin Consultants Ltd. to prepare a preliminary 

feasibility and cost study for a regional water system. The system was to service 

community and rural residents as well as Hutterite farming enterprises in the RMs of 

Cartier and Portage la Prairie. The study looked at water demand, water sources, water 

quality and treatment, watermain routes and sizing, as well as reservoir storage.  

In 1996 a geotechnical investigation was conducted by Dillon Consulting Ltd. as 

requested by the MWSB. The investigation assessed soil conditions for possible sites to 



Manitoba Environment Act Proposal  July 2013 
Cartier Regional Water Cooperative Water Treatment Plant Expansion   

             

                The Manitoba Water Services Board         3 

construct a raw water intake line, a raw water retention pond, the WTP with lime sludge 

ponds and concrete reservoir.   

In 2009 Dillon Consulting Ltd. was engaged to complete a water supply assessment 

study for the CRWC in particular the St. Eustache WTP. The report evaluated the existing 

treatment process including the raw water intake, the raw water storage pond, water 

treatment equipment and lime sludge ponds. Based on report findings it was 

recommended that the treatment process be upgraded to membrane technology in 

order to achieve a higher organic removal rate. Organics serve as precursors to THM 

formation so a reduction in their levels would result in lower THM concentrations to 

conform to current regulations. 

In 2012 KGS Group Consulting Engineers prepared a report for the MWSB on necessary 

upgrades to the remote reservoir at the RM of Headingley and HCI. The report included 

soils investigations, site surveys, system modelling, capacity calculations and cost 

estimates.  

In 2012 the MWSB and RM of Headingley initiated a functional design report for a new 

60 L/s WTP for the CRWC located in Headingley with Stantec Consulting Ltd. The report 

analyzed design criteria, the preferred treatment process, existing process components 

and included cost estimates. 

1.1.2 Population 

The CRWC provides water to the communities and rural distribution system within the 

RMs of Cartier, Grey, Headingley, Portage la Prairie, Rockwood, Rosser, St. Francois 

Xavier and Woodlands. Based on Statistics Canada data the combined populations of the 

serviced area is 11,570. The population trend demonstrates an increase of 27 % over the 

last 15 (Figure 1.1).  

 

For design purposes, the potential for population growth is projected over a 20 year 

period. Population trends provide an estimated growth of the regional system though 

actual expansion occurs through connections to new customers. An annual growth rate 

of 0.5% was assumed for the RM of Cartier, Portage la Prairie, Rosser and Woodlands 

which experienced declining populations from 2006 to 2011. A growth rate of 1% was 

assumed for the RM of Grey, which had positive growth, while a 2.5% growth rate was 

assumed for the RMs of Headingley, Rockwood and St. Francois Xavier which 

experienced higher increases in population. The 20-year predicted population within the 

service area of the CRWC is 15,434. Growth in commercial and industrial development 

was not included in the population growth estimate. 

 



Manitoba Environment Act Proposal  July 2013 
Cartier Regional Water Cooperative Water Treatment Plant Expansion   

             

                The Manitoba Water Services Board         4 

 
 FIGURE 1.1 - POPULATION TREND 

1.1.3 Current and Projected Water Use 

Water treatment plant capacity is designed to meet the 20-year peak-day demand. 

Based on 2012 and 2013 water consumption records for the CRWC the average day 

water use is 255 L/capita/day with a peak day factor of 1.6. Using 20-year future growth 

rates of 0.5 to 2.5% the treatment capacity required to meet peak demand is 87.5 L/s 

based on a 20-hour operation day at the WTP (Table 1.1). The remaining four hours are 

dedicated to maintenance activities.   

 

Water demands for the industrial development of CentrePort Canada in the RM of 

Rosser are estimated based on a combination of low and high-demand users. Businesses 

located on the existing 160 hectares of developed land are considered low-demand 

users due to lower employee numbers and the use of private wells. Of the remaining 

159 hectares of land to be developed in the next 15 years, half are expected to be low-

demand users with the remaining half being high-demand users. Low demand was 

estimated at 2000 L/ha/day based on a maximum number of employees and typical 

daily water use per employee. High demand use was based on the Ontario Ministry of 